

Test Report

No. 5435517

Date: 02/09/2021



Smart Light Solutions GmbH
Linsenkamp 8b
DE-22175 Hamburg
Germany

The following sample(s) was (were) submitted and identified by the client as:

Original Sample ID	Sample Description	Sample Receipt Date
210990043	FOGGY Antibeschlag- und Reinigungstuch	25/08/2021



SGS Customer No : 10202444
SGS Order No : 5891074
Test Report Version : 1
Buyer : -
Order No. : -dt. 26/08/2021
Country of Origin : -
Test Performing Period : 27/08/2021 – 02/09/2021
Test Performed : Selected test(s) as requested by applicant
Overall Conclusion : PASS
Test Results : Please refer to the next pages